
 M8 Washer  
      6 pcs

 M8X80 Bolt  
       4 pcs

     M8 Locknut
          6 pcs

Rim (20)

     ST4X12 Screw 
           2 pcs

 M8X65 Bolt  
     2 pcs

M8 Locknut

M8 Locknut

M8 Washer

M8 Washer

M8X65 Bolt 

ST4X12 Screw

M8 Locknut

M8 Washer

M8 Washer

M8X80 Bolt 
M8X80 Bolt 

Rim (20)

A1008

C11090011411 x C0406000222 1 x HM67090

Galaxy
Basketball Systems

3

4

ADDENDUM TO MAIN MANUAL STEP 3 AND 4

 MST-46110



 

Attach the Backboard Bracket(10) and ducking rim (48) with four M8X50mm 
Bolts (A5) , four M8 Spring Washers (G1) , four M8 Washers (D2), to 
Blackboard（19）.

 

DUNK-Rim (48)

DUNK-Rim (48)

 M8 Washer  
      6 pcs

 M8X80 Bolt  
       4 pcs

     M8 Locknut
          6 pcs

     ST4X12 Screw 
           2 pcs

 M8X65 Bolt  
     2 pcs

M8 Locknut

M8 Locknut

M8 Washer

M8 Washer

M8X65 Bolt 

ST4X12 Screw

M8X80 Bolt 

M8 Washer

A1008

1 x CM67090
C1109001141

1 x C0406000222 1 x HM67090

Galaxy
Basketball Systems

3

4

 MST-46110

ADDENDUM TO MAIN MANUAL STEP 3 AND 4


